
������������������������������������
��

�

	��
���������� 
���������������������������������������������������������������������������

�

	��
����������

��������	�� 	�­�� 	���� �­�
��	�� ������

��
������ �������	���������

����������������������������������������
�������


������� ��� �������
������ 	��	�����������	�� ��� �������������������� ���� ��������� ���� ����� �������� ��� ���� 	����	��
�����	���������
����������������������������������������


��������������	������������������	�������������������	���������������������������������������	��������������������
����������


������� ���������� 	��������� ����	� �	���� ������� ���������� ���� ���������� ������� �������� ��� ������� ���	����
��������		�����������	��������������
���	������������

��������
����������

����

��������
�������
������

��������������� ������

2mm Drill bit

�������  � ­���� ���������  � ���������
������� �������������� �������	����

x2

��������������������������	�����������
������

�����������������������������	�������
������ ���� �	���� ������ ���� ������� ����
�	��������������	�����������

� �	���
�������������������������������������
������	����������	���������������������
������	�����������������������������	���
�����������������������������������������
��� ����� ������� ����� �������� ����� ���
���������������������������

���� �������� ���������� ��������� �������
������������� ��� 	��	����������������
	����������������������

���������������������������������������������������������������������������������������������������������������������
��������������������������������������������������������������������������������������������������������������������������

������� ������� 
�������� ��������� ������� ���
	������ �������� ����������������� ���
� ���

��������������������������������������������������
��� ��� ��������� ����� ����� ���� ����������� �������
�������� ��� ���� ���� ��������� �������

�����	�����������

 �	����	
�� � �	���	�­ �

����������������������

����� �MADE IN GREAT BRITAIN

�
������������	 �	�
�� ����� ­�	������	���	������ ��������

����	��������	��������������������������������������������������������������������������

������ ���� ���� ������ ��� ������������ ����� ��������� ���� ������ ������ ��� ����� ����� ��������� 
� ���� ����
�����������������������������

������������������������������	��������	����������������������������

�����������������������������������������������	����������������������������������������

��� 	�������������� �­�������­���

���������������������������������������������������������������������������������������		��������
���������	��������������������������������������������������������������

�����������������������������������	���������������������������������������������������������������
�����	������������������������������

����­���� �� ��
�������������������������������������������������������������������������	������	�����
���������������������������		������������������������������	����������������������������

����������������������������������������������������������������������������������������	�������������
���������������������������������������������������������������������������������������������������
�������������������	���������������������������������	�����������������������������������������	���������
�������������������������������������������������������������������������������������

	�
������� ��

����	����������������������������������
	����

����������������������������������

�������������
�������������������������������	�����

	�����

�� ����� ���� �������� ����������� ������� 	��� ��� ���	���� ������� �������� �������� 	����������� ���� ����
��������������������������������������������������������������������������������		�������������������
���������������		������������	�������������������������������������������������������������������������
���	������	���������������������	�������������������������������������������������������������������
�����������������������������������������������������������������������	��������������������������
���������

	�� 	���	
��	�� ����� ������� ��������� ���� ����� ���������� ��� ����� ����� ��� ��� �������� ������� ��� ����� ���������
���������������������������������������������������������������������������������������������������������
��������������������
���������������

���� �������� ���������� 
� �������� �� ������������� ���������� ��� �����	�� �������� ���� ���� ��	��� ���� ��
���������������������������������������������
���������������������������
��������������������������������������������������������
���� ����������������� ������� ������ 
� 
��� ��������� ���������� ���� �������� �� ������������� ����
������������������������

Water proof

Preservative



�

	��
���������� 
���������������������������������������������������������������������������

	��­�����	

������������������	���������������������������������������������������������

�������������������������������������������������������

���	���������������������������	�������������������������	��	������	���������������

���	������������������������������������������

���	������������������������	�������������������
���������������������������
�����
	������������������������	������
������������	�������������
����	��

�����������������	��������������������������������	��������������������	��

�����������������	����������������������������������	��������������


�������������������������������������� ������������������������� ���������
����������� ��� ������������� �
��������
��������
�������������������������
����������

����������������������������������������������������	����

�������������������������������������������������������������������

����������������������������������������������������������������������������������
�����

����
���	����	

­�����
�����­�����	���������
�����
�������������
�����������������������������
������������
­�������
������������
�������������
��������������������������
����������
������

����	����������������������

��������
����	���������

����������������������

������� ������������� ���������� ����� 
��������
��������
��������
��������������������������������
��������������������	�
��������������������������

������������������������������������
��

���­���	� ���

��	

��� ���� ���� ������� ����� ����� ����� ������������ ����� ���
���������� ������� 	����	�� ��� ���� ���� 	�������� ������� ���
���	������������������


������������������	�����������������������������������	��
������������������������������������	������

��������
���������������	�������������	���	����������	�����

��
������������������
������
����������������������	��	�����

­���� ���� ����� ����� ������� ��� ������� ������������ ��������
����� ����� ����� ���
������������� ���� ���������	��
��������

��	��

ANY QUESTIONS?
Scan the QR code to contact 
us via our customer portal.



������������������������������������
�



���������������������������������������������������������������������������

Overall Dimensions:
Width = 1966mm 
Depth = 1432mm 
Height = 2140mm

Base Dimensions: 
Width = 1824mm 
Depth = 1269mm 

21 4

5

3

6 7

18

8

9 11

12

13

14

15

16

17

20

50mm Screw x 35 

40mm Screw x 2770mm Screw x 71

10

19

30mm Screw x 8

Back Panel QTY 2
AI-S22MBVCPP837X1762-V1

Left Plain Panel QTY 1
AI-S22MBVCPP1119X900-V1

Left Gable QTY 1
AI-S21MBPGTL1119X393-V1

Right Gable QTY 1
AI-S21MBPGTR1119X393-V1

Roof QTY 2
AI-S22FEPR971X1428-V1

Front Panel QTY 2
AI-S22MBVCPP837X900-V1

Right Plain Panel QTY 1
AI-S22MBVCPP557X900-V1

Top Panel QTY 2
AI-S21MBVCPP837X352-V1

Right Bar Top QTY 1
AI-03S21MBSHFCO632X254-V1

Plain Bar Top QTY 2
AI-03S21MBSHF658X254-V1

Left Bar Top QTY 1
AI-03S21MBSHFCO254X1194-V1

Ridge Bar 27x70x1674mm QTY 1
F2770-1674mm

Front Cover Trim 12x56x1848mm QTY 1
S1256-1848mm

Side Cover Trim 12x56x1269mm QTY 2
S1256-1269mm

Roof Cover Trim 12x80x1130mm QTY 1
S1280-1130mm

Fascias 12x95x1428mm QTY 2
S1295-1428mm

Side Fascia 12x95x1966mm QTY 2
S1295-1966mm

Bar Support 27x44x258mm QTY 2
F2744-G-298mm

Front Post 75x75x2100mm QTY 2
PI-14-0306

Back Post 75x75x1800mm QTY 2
PI-14-0304

Corner Brace  QTY 2
PI-07-0012

21

Screw Pack.
There may be extra screws present in the pack.

Building Contents:

Green Label

Blue Label

End View

End View

End View

End View

End View

End View

End View

End View

End View

Tip: Labelling your parts, using a pencil and masking tape, may help you to 
identify them easier when you need them. NO.1 FLOOR PANEL

03PTMBPN0406BR-V1



������������������������������������
��


���������������������������������������������������������������������������

50mm Screw x 12 

40mm Screw x 11

70mm Screw x 21

Front Panel QTY 1
AI-S22MBVCPP837X900-V1

Back Panel QTY 1
AI-S22MBVCPP837X1762-V1

Roof Panel Extension QTY 1
AI-S22FEPR837X1428-V1

Cover Trim Extension 12x56x837mm QTY 1
S1256-837mm

Fascia Extension 12x95x837mm QTY 2
S1295-837mm

Plain Bar Top Extension QTY 1
AI-03S21MBSHF837X254-V1

Top Panel QTY 1
AI-S12MBVCPP837x352-V1

Ridge Bar 27x70x2511mm QTY 1
F2770-2511mm

Overall Dimensions:
Width = 2803mm 
Depth = 1432mm 
Height = 2140mm

Base Dimensions: 
Width = 2661mm 
Depth = 1269mm

Extension Pack
03PTMBPN0403BRPB-V1

Screw Pack
There may be extra screws present in the pack.

If Extension Pack has been purchased, please follow 
steps labelled ‘Extension Pack’ where present

Extension Pack Contents:

1 6 8

22

26

25

24

23

15

20

Roof Cover Trim 12x80x1130mm QTY 1
S1280-1130mm

Bar Support 27x44x258mm QTY 1
F2744-G-298mm

End View

End View

End View

End View

End View

Missing parts?

?
Scan the QR code to visit our 
customer portal where you can 
quickly raise any missing or 
damaged parts and get a 
replacement sent out ASAP. 

Tip: Labelling your parts, using a pencil and masking tape, may help you to 
identify them easier when you need them. NO.1 FLOOR PANEL



������������������������������������
��


���������������������������������������������������������������������������

Pre drill 
holes

70mm 
screw

Step 1
Parts Needed - No. 1 QTY 2
   - No. 19 QTY 2

Stand the Back Panels (No. 1) upright as 
shown, with the larger gap between the 
panel framing at the bottom, as per the 
measurements on the diagram. Fix 
together in an alternating pattern using 
4x70mm screws

Place Corner Posts 75x75-1800mm (No. 19)  
to either side �ush with the inside of the 
panel.

Attach the post (No. 19) to the back panel 
(No. 1) using 4x70mm screws per post, 
�xing through the panel into the post.

12x70mm Screws

Aerial View

767mm

868mm

IMPORTANT: Pre-drill before �xing screws.

119 1

1
19

19

Before assembly, please make sure you have a suitable 
base ready to install your building onto.

Extension Pack
Step 1A
Parts Needed - No. 1 QTY 3
   - No. 19 QTY 2

Stand the Back Panels (No. 1) upright 
as shown, with the larger gap 
between the panel framing at the 
bottom, as per the measurements on 
the diagram. Fix together in an 
alternating pattern using 4x70mm 
screws per join.

Place Corner Posts 75x75-1800mm 
(No. 19)  to either side �ush with the 
inside of the panel.

Attach the post (No. 19) to the back 
panel (No. 1) using 4x70mm screws 
per post, �xing through the panel into 
the post.

16x70mm Screws

Aerial View

767mm

868mm

IMPORTANT: Pre-drill before �xing screws.

119 1

1
19

191

Pre drill 
holes

70mm 
screw



������������������������������������
��


���������������������������������������������������������������������������

IMPORTANT: Pre-drill before �xing screws.Step 2
Parts Needed - No. 6 QTY 2
   - No. 18 QTY 2

Stand the Front Panels (No. 6) upright as 
shown. Fix together using 4x70mm 
screws in an alternating pattern.

Place the Corner Posts 75x75 - 2100mm 
(No. 18) at either side �ush with the 
outside of the panels.

Attach the Corner Posts (No. 18) to the 
Front Panels (No. 6) using 4x70mm 
screws per post, �xing through the 
panel into the post.

12x70mm Screws

Aerial View

6

18

618

6

18

Pre drill 
holes

70mm 
screw

Extension Pack
Step 2A
Parts Needed - No. 6 QTY 2
   - No. 18 QTY 2

Stand the Front Panels (No. 6) upright as 
shown. Fix together using 4x70mm 
screws in an alternating pattern. 

Place the Corner Posts 75x75 - 2100mm 
(No. 18) at either side �ush with the 
outside of the panels.

Attach the Front Posts (No. 18) to the 
Front Panels (No. 6) using 4x70mm 
screws per post, �xing through the panel 
into the post.

16x70mm Screws

Aerial View

IMPORTANT: Pre-drill before �xing screws.

6

18

618

6

18

6

Pre drill 
holes

70mm 
screw



������������������������������������
��


���������������������������������������������������������������������������

Step 3
Parts Needed - No. 3 QTY 1

Place the Left Plain Panel (No. 3) �ush 
to the inside of the post (No. 19).

Fix the Left Plain Panel (No. 3) to the 
Post (No. 19) using 4x70mm Screws.

4x70mm Screws

Aerial View

IMPORTANT: Pre-drill before �xing screws.

1

19

3

1 1919

19

3

Pre drill 
holes

70mm 
screw

Step 4
Parts Needed - No. 6 QTY 2
   - No. 18 QTY 2

Place the Post (No. 18) attached to the front 
panels against the Left Panel (No. 3), 
framing facing inwards. 

Ensure that the panel sits �ush to the 
outside of the post.

Fix the Left Panel (No. 3) to the Post (No. 10) 
using 4x70mm screws.

4x70mm Screws

Aerial View

IMPORTANT: Pre-drill before �xing screws.

6

18

6

18

18
18

18

66

6

3

Pre drill 
holes

70mm 
screw



������������������������������������
��


���������������������������������������������������������������������������

Step 5
Parts Needed - No. 7 QTY 1

Place the Right Plain Panel (No. 7) 
against the front panel Post (No. 18), 
with the framing facing inwards.

Ensure that the panel sits �ush to the 
outside of the post.

Fix the Right Plain Panel (No. 7) to the 
Post (No. 18) using 4x70mm screws.

4x70mm Screws

Aerial View

IMPORTANT: Pre-drill before �xing screws.

6

18

18
7

7

Pre drill 
holes

70mm 
screw

7

Step 6
Parts Needed - No. 11 QTY 1

Place the Left Bar top (No. 11) on top 
of the Left Plain Panel (No. 3).

Secure using 6x70mm screws going 
through the Bar top cladding and into 
the plain panel framing below.

Using 2x50mm screws, �x the Left Bar 
top to the back panel, ensuring that 
the Bar top cladding sits �ush with the 
top of the back panel framing

2x50mm Screws
6x70mm Screws

Aerial View

IMPORTANT: Pre-drill before �xing screws.

11

11

Pre drill 
holes

70mm 
screw

50mm 
screw



������������������������������������
��


���������������������������������������������������������������������������

Aerial View

Step 7
Parts Needed - No. 10 QTY 2

Place the Plain Bar tops (No. 10) on top of 
the Front Panels (No. 6).

Secure using 3x70mm screws per bar top, 
going through the Bar top cladding and 
into the front panel framing below.

Using 2x50mm screws, �x the Plain Bar 
top to the Left Bar top from the underside 
of the bar tops.

Using 2x50mm screws, �x the Plain Bar 
tops together in alternating pattern from 
the underside of the bar tops

4x50mm Screws
6x70mm Screws

IMPORTANT: Pre-drill before �xing screws.

10

1010

10

Pre drill 
holes

70mm 
screw

50mm 
screw

IMPORTANT: Pre-drill before �xing screws.

Aerial View

Extension Pack
Step 7A
Parts Needed - No. 10 QTY 2
   - No. 22 QTY 1

Place the Plain Bar tops (No. 10) and the 
Plain Bar top Extension (No. 22) on top of the 
Front Panels (No. 6).

Secure using 3x70mm screws per bar top, 
going through the Bar top cladding and into 
the front panel framing below.

Using 2x50mm screws, �x the Plain Bar top to 
the Left Bar top from the underside of the bar 
tops.

Using 2x50mm screws per join, �x the Plain 
Bar tops and the Plain Bar top extension 
together in alternating pattern from the 
underside of the bar tops

6x50mm Screws
9x70mm Screws

837mm658mm 658mm

10

10

1022

10
22

Pre drill 
holes

70mm 
screw

50mm 
screw



������������������������������������
���


���������������������������������������������������������������������������

Aerial View

Step 8
Parts Needed - No. 9 QTY 1

Place the Right Bar top (No. 9) on top 
of the Right Plain Panel (No. 7).

Secure  using 5x70mm screws going 
through the Bar top cladding and into 
the plain panel framing below.

Using 2x50mm screws, �x the Right Bar 
top to the Plain Bar top (No. 10) from 
the underside of the bar tops

2x50mm Screws
5x70mm Screws

IMPORTANT: Pre-drill before �xing screws.

9

9

Pre drill 
holes

70mm 
screw

50mm 
screw

Step 9
Parts Needed - No. 20 QTY 2

Place the bar supports (No. 20) underneath 
the bar tops as shown in the illustration. 
Place the �rst underneath the Right Bar Top 
(No. 9) �ush to the edge of the bar and the 
right plain panel (No. 7). The second should 
be positioned centrally between the Plain 
Bar Tops (No. 10) �ush to the edge of the 
bar top and the Front Panels (No. 6).

Secure using 4x50mm screws per Bar 
support (No. 20) ensuring to o� set the 
screws location so to not split the bar 
support.

8x50mm Screws

IMPORTANT: Pre-drill before �xing screws.

20

2020

Pre drill 
holes

50mm 
screw

Extension Pack
Step 9A
Parts Needed - No. 20 QTY 3

Place the bar supports (No. 20) underneath 
the bar tops as shown in the illustration. 
Place the �rst underneath the Right Bar Top 
(No. 9) �ush to the edge of the bar and the 
right plain panel (No. 7). The second and 
third should be positioned centrally 
between the Plain Bar Tops (No. 10) and the 
Plain Bar top Extension (No. 22), �ush to the 
edge of the bar top and the Front Panels 
(No. 6).

Secure using 4x50mm screws per Bar 
support (No. 20) ensuring to o� set the 
screws location so to not split the bar 
support.

12x50mm Screws

IMPORTANT: Pre-drill before �xing screws.

20

20 2020

Pre drill 
holes

50mm 
screw



������������������������������������
���


���������������������������������������������������������������������������

21mm

Step 10
Parts Needed - No. 4 QTY 1
   - No. 5 QTY 1

Place the Right Gable (No. 5) and the Left 
Gable (No. 4) between the Posts, the front 
of the gables will sit �ush to the top of the 
front posts. The back of the gables will sit 
21mm above the back posts.

Secure each gable to the posts using 
4x50mm screws. When securing to the 
back post, o�set the screws to ensure the 
framing does not split

8x50mm Screws

IMPORTANT: Pre-drill before �xing screws.

5

4

Pre drill 
holes

50mm 
screw

Step 11
Parts Needed - No. 8 QTY 2

Place the Top Panels (No. 8) between the 
front posts (No. 20), position them to be 
�ush with the bottom of the gables. 

Secure the Top panels to the Posts using 
2x50mm screws.

Secure the Top panels together using 
4x50mm screws in an alternating pattern.

8x50mm Screws

IMPORTANT: Pre-drill before �xing screws.

8
8

Pre drill 
holes

50mm 
screw

Extension Pack
Step 11A
Parts Needed - No. 8 QTY 3

Place the Top Panels (No. 8) between 
the the front posts (No. 20), position 
them to be �ush with the bottom of 
the gables. 

Secure the Top panels to the Posts 
using 2x50mm screws.

Secure the Top panels together using 
4x50mm screws per join in an 
alternating pattern.

12x50mm Screws

IMPORTANT: Pre-drill before �xing screws.

8
8

8

Pre drill 
holes

50mm 
screw




���������������������������������������������������������������������������

������������������������������������
���

S
IL

IC
O

N
E

S
E

A
LA

N
T

Step 12
Parts Needed - No. 2 QTY 2

Locate the Roof panels (No. 2) onto the 
top of the building. Use Silicone sealant 
along the join of the roof panels and �x 
together using 4x70mm Screws in an 
alternating pattern

4x70mm Screws

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

70mm 
screw

2

2

Extension Pack
Step 12A
Parts Needed - No. 2 QTY 2
   - No. 23 QTY 1

Locate the Roof panels (No. 2) and the 
Roof Panel Extension (No. 23) onto the 
top of the building. Use Silicone sealant 
along the join of the roof panels and �x 
together using 4x70mm Screws per join in 
an alternating pattern

8x70mm Screws

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

70mm 
screw

S
IL

IC
O

N
E

S
E

A
LA

N
T 2

2

23

Step 13
Parts Needed - No. 12 QTY 1
   - No. 21 QTY 2

Fix the Corner Brace (No. 21) to each end of the Ridge 
Bar (No. 12) using 2x30mm screws per corner brace.

Locate the Ridge bar (No. 12) to the inside of the 
building between the front posts, secure using 
2x30mm screws per corner brace 

**Tip: the ridge bar should sit �ush with the 
underside of the roof, and �ush with the top panel 
framing 

Fix the ridge bar to the front panels using 3x50mm 
screws going through the ridge bar and into the panel 
framing, ensuring the top panels are level 

8x30mm Screws
3x50mm Screws

IMPORTANT: Pre-drill before �xing screws.

21 12

12

21

21

Pre drill 
holes

50mm 
screw

30mm 
screw

Extension Pack
Step 13A
Parts Needed - No. 21 QTY 1
   - No. 26 QTY 1

Fix the Corner Brace (No. 21) to each end of the Ridge 
Bar (No. 26) using 2x30mm screws per corner brace.

Locate the Ridge bar (No. 26) to the inside of the 
building between the front posts, secure using 
2x30mm screws per corner brace 

**Tip: the ridge bar should sit �ush with the 
underside of the roof, and �ush with the top panel 
framing 

Fix the ridge bar to the front panels using 5x50mm 
screws going through the ridge bar and into the 
panel framing, ensuring the top panels are level 

8x30mm Screws
5x50mm Screws

IMPORTANT: Pre-drill before �xing screws.

21 26

26

21

21

Pre drill 
holes

50mm 
screw

30mm 
screw




���������������������������������������������������������������������������

������������������������������������
��


Step 14
Fix the roofs to the Building using 70mm 
screws, ensuring to go through into the 
panel framing below. 

Ensure there is no more than 300mm 
between each screw. 

14x70mm Screws

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

70mm 
screw

Extension Pack
Step 14A
Fix the roofs to the Building using 
70mm screws, ensuring to go through 
into the panel framing below.

Ensure there is no more than 300mm 
between each screw.  

20x70mm Screws

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
holes

70mm 
screw

Step 15
Parts Needed - No. 15 QTY 1

Fix the Roof cover trim (No. 15) to the 
inside of the roof, equally spacing over 
the join in the roof, secure using 4x40mm 
screws in an alternating o� set pattern. 

4x40mm Screws

IMPORTANT: Pre-drill before �xing screws.

15

Pre drill 
holes

40mm 
screw

Extension Pack
Step 15A
Parts Needed - No. 15 QTY 2

Fix the Roof cover trims (No. 15) to the 
inside of the roof, equally spacing over the 
joins in the roof, secure using 4x40mm 
screws per join in an alternating o� set 
pattern. 

8x40mm Screws

IMPORTANT: Pre-drill before �xing screws.

15
15

Pre drill 
holes

40mm 
screw




���������������������������������������������������������������������������

������������������������������������
���

Step 16
Parts Needed - No. 16 QTY 2
   - No. 17 QTY 2

Locate the Fascias (No. 16 and No. 17) 
around the sides of the roof, as shown.

Secure using 4x40mm screws for the front 
and back fascia (No. 16) and 3x40mm 
screws for the side fascias (No. 17).

14x40mm Screws

IMPORTANT: Pre-drill before �xing screws.

17

17

16

16

Pre drill 
holes

40mm 
screw

**If you have purchased a Shutter Pack, 
please move onto the Instructions provided 

with your Shutter pack.**

 If not, please continue onto the next page.  

Extension Pack
Step 16A
Parts Needed - No. 16 QTY 2
   - No. 17 QTY 2
   - No. 25 QTY 2

Locate the Fascias (No. 16, No. 17 
and No. 25) to the sides of the roof, 
as shown.

Secure using 4x40mm screws for the 
front and back fascias (No. 16), 
3x40mm screws for the side fascias 
(No. 17) and 2x40mm for the Fascia 
Extensions (No. 25).

18x40mm Screws

IMPORTANT: Pre-drill before �xing screws.

17

17

16

16 25

25

Pre drill 
holes

40mm 
screw




���������������������������������������������������������������������������

������������������������������������
���

Step 17
Parts Needed - No. 13 QTY 1
   - No. 14 QTY 2

Fix the Cover trims (No. 13 and No. 14) to the 
bottom of the window openings, ensuring they 
sit �ush to the top of the bar.

Secure using 4x40mm screws for the front 
Cover trim (No. 13), 3x40mm screws for the 
side cover trims (No. 14).

Cover trims may require cutting to size.

9x40mm Screws

*Cut down 
trims to �t

IMPORTANT: Pre-drill before �xing screws.

14

13 14

Pre drill 
holes

40mm 
screw

Extension Pack
Step 17A
Parts Needed - No. 13 QTY 1
   - No. 14 QTY 1
   - No. 24 QTY 1

Fix the Cover trims (No. 13, No. 14, and No. 24) 
to the bottom of the window openings, 
ensuring they sit �ush to the top of the bar.

Secure using 4x40mm screws for the front 
Cover trim (No. 13), 3x40mm screws per side 
cover trims (No. 14) and the cover trim 
extension (No. 24).

Cover trims may require cutting to size.

12x40mm Screws

IMPORTANT: Pre-drill before �xing screws.

14

13

14
24

*Cut down 
trims to �t

Pre drill 
holes

40mm 
screw

Step 18
Once constructed, apply a preserving 
treatment and a waterproo�ng treatment 
to your garden building as soon as 
possible. This will help to protect your 
building and prevent decay. 

See page 16 for a full guide and instructions. 

EXTENSION PACK

Apply treatment.

��������������������
Want to share your experience with us? 
Leave us a review on Feefo, TrustPilot or Google.

Your reviews help other people �nd and trust our 
business, as well as helping to play an important role 
in our growth and improvement! 



����������������������������������������������������������������������������	����������
���������������������������������������	��������������	�����������������	���������	���������
����������������

�������������������������������������������������������������������������

��������������������	������������������������������������������������������������������
���������������������������������������������������������������������������������������

����� ���� ����� ��� ���� ����������� ����� ����� 	����� ��� ����� ������� ��� �������� ������ ����
�������������������������	����������	����������������������������������������������������
�������������������������	�������
������������	���������������������������
�����������
���� �������� ����� ��� ��� ��� ����� ����� ���������������� ���� ����� ���� ������ �������� ��������
��������������������������������������������������������

�����������������������������	���������������������������	���������������������������������
	�����������������������	�������	������������������������������������	�����

����� ����� ���� ��������� ���������� ���� ������ ��� ���� �����	�� ������ ����	������ �������
��������	��	��������	��������������	����������

	�� 	���������� �­�������­���

������������������������������������� ����������
� �������������	�������������������	������������������������ ��������������������	�������������������������������� ����	������������������������
	����������������	���������������	����	��������������������������������	�����������������������������	�������������������������������������	��	������������������������������������������	���
���������������	����	��������������������������������������������������������������������������������������	�������������������������������	��������������������������������������������	�����
�������������������	����������������������������

­���	�����������������
������������������������������������������	��������������������	������������������������������������������������������

��������	�����������������
��������������������������������������������������������
����������¡�����������������������
�
�����������������������������������������������������������������������������

����	��	�� 	����������� �­�������­��� 
���������������������������������������������������������������������������

 

������­�	�� 	���	

����­� 	���
 �	��� �������

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

�������� ������������ ������� ��� ������ ����� ������� ��������� ������� ��� ����� ���
�������������

��������������������������������������	������������������������������

�������� ���� ������ ��� �������� ����� ���� ������� ��� ��	��������	���� ��� ���� ������
���������������������������
	����

������� �� ���� ���� ��� ������ ����� ������� ���������� ��� ������� ��������� ������� �����
��������������������������������������

������������	�������������	������������	������������������������
�������������������
������������������������������������������������	�����������������������������������
���������������������������������������������������������

������������������������������������
���



��������­�­�� ��	�� ��� 
���������������������������������������������������������������������������


��������

���	������������������������������������	���������������������������������������������������
���	����	�����������������������������������������	������	���������������������������������
�������	����	������������������������������������������������������������	��

������

�����	����������������������������������������	����������������������	��	���������������
��������
�������������������		�����	�����	�����������������
�������������	��������������	�����������������
	��	��������������

����

���	������������������������������������������������������������������������������������	������
����������������������������	����	����

­��������������

��������������	�����	�����	���	�����������������������������	�������	��������	���� ���
����������������������������������������������	���������������������������������������
��������������������

���

­������	������¡���������������������������	������������������������	������������

��������������

��� ����������� ���	��	������ �	������������������� ������������ ���������������� ���������� ����
	���������	���	������������������	�����������������������������������������������
������������ 	������� ���������� ��� ������ ���������� ���� 	�����	����� ��� �������� ��������
�������������������������������

����


�� ��������	��������������� ��������������� �������������������������� ��� �������	��������
������������������������������������		������������������������

 �����


����������������	�������������������������������������	���������������	��	���	���������
����������������������������������������������������������������������������	������������
��������������������������	�����������������������������������������

��	���������������������������������������������	���	��������������	����	����������������������
���� ������� ������������ �������� ������ ���� �������� ����� ���������� 	��� ����� 	������ ����
��������������������������

��������	���

��������������	��	�����	�����������������������������������������	���������������������������
	��������� ������ ���� ������� ������� ����� ���� 	�������� ���	�� ���� ������ ��� ����� ����
����������������	�����������������������������������		�����	�������	��������������������
����� �����	�� ���� ������ ��� ��� ������� ��	�� ��� �������� ������� ���� ������� ������ ��� 	�����
���������������������������������

1

2

3

4

5

6

7

8

9

 ����������
���������������������
��������	����������������������������	��	����������������	������	����������������������������
�����	�����������������������������������������������������������������


����	��������������������	���������������������������������������������


����	����������������������������������������������������������������������������������


����	���������


������	������	���������������		�����	�����������������	�������������	�������


����	������	�����������������������������	�����


�����������������	�����¢�	��	������������������	����������������

���	���������¢�� �����	�� ����­���	�	��� �	���	��	�������­�������� �� £ �­

������������������������������������
���




������������������������������������������	���������������������

����������������������
������������������������	������	�����������������������������
������������������������������������������������	���������������������	��������������
������������ ������ ���������������������������������������� 	��������������	�������
������� ��� ���� 	���������� ������� ���������� ���������� ��� 	�����	������ 
�� ����
	����������������������������������		����
���������������������������������������
�����������������������	������������������������	����������������������������

������������������������������������������������������������������������������������
����������������������	�������	�����������������������������������������������������
���������	����������������������������������������������������������������������������
���������������������������������������������������������������

���������������
���������������������������	�������������	����������	����������
������ ��	�����������������������������������������������������������	�����������
����� �������������� ������������� 	��� ����� ��� ���� ������� ���� ������ ������ �������
���������������������������������������������������������������	�����������������������

��������������������
���������������������	��������������������������������������
������������������� ����� ����� ��� ������ ��� ������ ���� ������ ���� ��� 	��	���������������
����������������������������������� ������ ��������������������������� ���������������
��	�����������������������������������������������������������������������������������
��������������������������	��������������������
������	���������������������������
�������������������������	�������������������	������������������������������������
���������

�������� 	��	��� ���� ������ 
� ���� ���� ����	�� ������ ������� ���� 	��	��� ��� �����
	��������������������������������������������������������������������������������	��
��������	�������������������������������������� ��������������� ����� ����������	������
�������������������������������������������������

����
���������������		������������������������������
�����������������������������������������������
������������������������������������������������
������������������������������������������	���������
�������������������������������������	�������������
��������������������	��������������������
�������������������������������

����������������������������������������	����
�����������������������������������������������
��������������������������������������������	��	����

� ��� �	����¤����������­ 	����


������������������������������������������ ������������������������������������������
��������� ���� �������� ���� ����� ����� ��������������� ��	������� ������� 	��	������
	��	�������������������������������	���������£�����������

�����������������������������������������������������������������������������������
���������	���������������������������������	������������������������������������������
�������������������������������������������

����������	��������������������������������������������� ���������������������
������������������������������������������������������

�


���������������������������������������������2


��������������	����������������������������������������������������������������
�������		�����������������	������������������������������������� ����������������
���������

��������������� ���� ����������������	������������������������������������ ������
��������������������������	������������������������������

���������������������������������������������������������������1

 ¥������������������

��	�������������������������������� ����������� �������������������������������������
����� � ���������������������������������� ����������� ���� ������� �������������������
�����������������������������������������������������������
��������������

����������������������
������������������������������������������	������������������
��	��
����������������������������������������������������
��������� �������� ���������� 
� �������� �� ����������� ���������� ��� �������� ������
��������
���� ����������������� ������� ������ 
� 
��� ��������� ���������� ���� �������� ��
�����������������������������������������

��� ����� ��	������� ������ �� ����	��� �������� ��� ���� ������� ���� �������� ��� ����
�����������������������������������������������������������������������������������

�������������	������������������	��	����������������������	�������������		���������

3

4 ���������������������������������������������


���������������������������������������������������������������������������


�����������������������������������������������������	�����������	������������������
���������������	������������������������������	����������������������������������������
�������������������������������� ��	������ ���� �������������������� ��������� �����������
�����	��������	��������������������	����������	��������������������������������������
��������	�������������	���������������	�¤

	�������
������������������������������������������	��������������������������������������
�������������������������������������������������

����������������������

�����	������
��������������	���������������
������������������������
��������������	��	����

������������������������������������
���



������������������������������������
���

� �� �	�� �­��� � �	���


������	���������������	������������������������������������������������������������
������	�����������	���
�����������������������	���������������������������������������������������	���
����������

������������������������������������������������������		���

��������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������������	����������������������������������
��� ���� ��������� ���� ���� ����� ����������� ���� 	����� ���� ��� �		�����	�� ��� ����
���������������������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
��� � ���� ��������� ���� ���� ����� ���	����� ������� ��� ���������� ��� ���� ���� ���������
������	������
��� � ���� ��������� ���� ���� ����� ���	���� ��� �� ��������� ��¡��� ����� ������ ������ ������
	��	���������������������	�������������������������������
¥�� � ���� ��������� ��� ��� ���� ����� ���	�������� �� ����� �������� ��� ���� ������	������
��������������������������	�����	������	��	������������������������������������������
¦�������������������������������	����	�����������������������������������������������
������������������������������������
�����
���������������������������������������������������������������������	�������
��������������������������
�����
�������������������	��������	��������������������������������������	���������
���������	��
��������������

������������¤����������1 2  �����������������

���	���������������	����������������������
������������������������������������������������
����������� ���� ��� ������ ��� ���� ��������� �������� �����	���� ����� ���������� 	������ ������
����������������������	�����������������������	������	����
�����������������������������������������������������������������������������������	��������
��	�������������� ������� ��� ����� ��������� ������������ ��� ��������� ���� ���������
����������
������������������������	��������������������������������������� ������������	��������
�����

�������������������������������������������������������		���

�������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������	����������������������������������
���������������������������������������������	�������������		�����	��������������������
����������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
���������������������������������	���������������������������������������������������	������
���������������������������������	��������������������¡��������������������������	��	����������
�����������	�������������������������������
¥����������������������������������	���������������������������	�����������������������������
���	�����	������	��	������������������������������������������
¦�������������������������������	����	�����������������������������������������������������
�����������������������������
�����
���������������������������������������������������������������������	�������������
��������������������
���� � 
��� ������� ���� ����� 	���� ����	��� ��� �������� �������� ����������� �����	������ ���
���������	��
��������������


���������������������������������������������������������������������������

����������������������

�����	�����������

 �	����	
�� � �	���	�­ �

����� �


